o el

sy caniegar

SEFIOUS ABOUT BACING



Congratulations

Introduction

Before you begin

Assembly

Safety Notes — IMPORTANT
Symbol Reference Key
Assembly Instructions

Setup Sheet
Exploded View

Parts List - Standard Parts
Parts List - Option Parts
Team Durango Ltd

Herzlichen Gliickwunsch

Einfiihrung

Bevor Sie anfangen

Zusammenbau

Sicherheitswarnungen - WICHTIG
Symbol Schliissel
Montage Anleitung

Setup Sheet

Explosionsansicht

Ersatzteileliste

Tuningteileliste
Team Durango Ltd

Congratulations
A rasD o3y
[FUsHIC
#ILCHIIS

TEDEHIC-FE |
IURIWIIZLU A

#HILT
Setup Sheet
BEHE
=YY+

AT avIN—IIA b
Team Durango Ltd

PN

UIVEN:SYIIDN

RN
HAEHTIERA
LA

REHH-EE |
BB S

HEDR
Setup Sheeet
KR IE

— R EME

LUBIR

GOES

Team Durango lﬁééﬁ'{% ,%

\

K408

R/ 77772
(7 7TR7 177



Vi

Congratulations Herzlichen Gliickwunsch XGEEFIIIA

Congratulations on purchasing your new DNX408 from Team Durango! You are clearly serious about racing -
serious about winning!

Herzlichen Gliickwunsch zum Kauf lhres neuen DNX408 von Team Durango! Sie meinen es eindeutig ernst
mit Racing — ernst mit dem Gewinnen!

Team Durango DNX408 NFXF—D ZEAEHTES TTWVET !
FEIE N TEAM DURANGO DNX40811) 4= = [ BA -5 35 38 5 BRI s ZI P 1 AATT .

SIS AT A TN

Introduction Einfiihrung 4 > A& 3> PN

The DNX408 was designed in Germany, and tested by some of the world’s best R/C racers.
Der in Deutschland konstruierte DNX408 wurde von einigen der weltbesten RC-Car Fahrern getestet.
DNX408l& KA Y TTHAI v Esh, HRTEHE MY TUVSRDRCKSA/NN—IZKYTFR bEhFEL

DNX408 72 20 i 8 [F T g e v A BN & T 1973, H i A BRI 423 22 PR BG UE R TR 28 2 .

Introduction Einfiihrung 4 > A& 23> FEHAH

Team Durango have spent the past year developing the DNX408. The ultimate 1/8 scale Nitro off-road racing
buggy, the DNX408 uses Team Durango’s championship-winning innovation, precision engineering and
uncomp bring you standard features like:

* Alloy bulkheads and shock mounts

* Revolutionary disk brake system

* Adjustable chassis-flex system

* Quick-release differentials

« Ultra-low Centre Of Gravity

* Memory engine mount

« Ultra-slim chassis design

* Vented receiver box

* Quick-release radio plate

If you are ‘Serious About Racing’, then you have the right car — Team Durango DNX408

Team Durango ha empleado el dltimo ano en desarrollar el DNX408. EI DNX408 es el 1/8 todo terreno gas
de competicion definitivo, construido con una tecnologia innovadora vencedora en competicion, ingenieria
precisa, y un disefio sin concesiones que ofrece como estandar las siguientes caracteristicas:

*Manguetas y soportes de amortiguador de aleacion

* Revolucionario sistema de freno de disco

* Chasis de flexibilidad ajustable con el sistema “chassis-flex”

« Diferenciales de extraccion rapida

» Centro de gravedad ultra-bajo

* Memoria de posiciéon de montaje del motor

« Chasis con disefio ultra-estrecho

« Caja de receptor ventilada

* Bandeja de radio de extraccion rapida

Si para usted ‘Serious About Racing’, entonces tiene el coche adecuado - Team Durango DNX408

Team Durango a dévellopé le DNX408 durant I'année écoulée. Buggy tout terrain 1/8éme ultime dédié a la
compétition, le DNX408 utilise les innovations Team Durango, acquises en gagnant des compétitions. Une
conception précise et sans compromis pour vous apporter les standards suivants :

* Cellules et supports d'amortisseurs en alliage

« Systeme de frein a disque révolutionnaire

*démontage rapide de différentiel

*Un centre de gravité surbaissé

*Un support moteur a mémoire

X408 ST



« Une conception de chassis trés étroit

*Une boite de recpeteur ventilée

« Un support d'éléctronique a démontage rapide

Si vous étes un ‘Serious About Racing’, vous avez la voiture adaptée, Team Durango DNX 408

T%m%m%o%%%—A@WM%@%%&%w%ﬁ%%%biLtop@nﬁ@b®x7—wﬁ7m—h
¥ > idTeam Durango® [L —ATHMT 27O~ >iEh | o [FELT> =7V 7] . [ZlHk &
FHEL ] OESICHEISEIR. UFD &L > 4K M eFib £ .

cTIWI/NNWIANy Nevay v |

WML T 4 AT L —F AT A

TR TI “y— T Ly IR AT A

Ay )Y —XFT 7

JHAKE L

AXEFY—T VT b

C TN NI RY LY Y —THA v

XY 7 v FLy—N"—FKvy 7 X

Ay VY —R” ZFTL—F

Nach einem Jahr Entwicklungszeit konnte nun der Team Durango DNX408 fertig gestellt werden. Der
ultimative 1:8 Nitro Off Road Buggy DNX408 mit den legendédren Genen aus Innovation, Préazision und dem
kompromisslosen Design von Team Durangos Ingenieuren beinhaltet serienméflig Features, wie:

* Aluminium Bulkheads und Sto3ddmpferbriicken

* Revolutiondres Bremssystem

* Einstellbares Chassis-Flex-System

» Schnellverschluss Differential Zugang

« Ultra-niedriger Chassis-Schwerpunkt

* Memory Engine Mount System

» Superschmales Chassis-Design

* Beliiftete Empfdngerbox

* Radioplatten-Schnellwechsel-System

Wenn du ist ‘Serious About Racing’, dann ist dies das richtige Fahrzeug fiir dich - Team Durango DNX408

DNX4087&Team Durangoftidt 2:—42 M I35 2 5 — O I AEAE o
DNX408H F| Team Durango— 5 R TTFER S DASFAR AR Z S, BoE K 508 T A —Jo — i1 v i il 46
1% 1/8 VU X yH ik o
mmw%h@%&%?:
R G AR Sl
o LT EEH@@%ﬁU%UEﬁ?%,ﬁ
'%ﬁfi IR RS
SHARE LB
102 R B A
AR Y
* WA O
o PRIFRE IR AL
ST INE % FE 2 A, Team Durango DNX408—E AR ik !

Before you begin Bevor Sie anfangen & U< 2H 2 iUt B

This manual contains detailed step-by-step instructions to show you how to assemble and set-up your
new DNX408 for optimum performance. We want you to get the most out of your new racing machine, so
we suggest that you read this manual through, from cover to cover, before beginning assembly. All Team
Durango products are manufactured to the highest possible standards, so should you find any parts difficult to
assemble, please check that you are assembling them correctly.

If you don’t follow these instructions exactly, you may damage parts of your DNX408.

If, for any reason, you decide that you do not want your DNX408, you must not begin assembly. Your
DNX408 cannot be returned to your Team Durango dealer for a refund or exchange if it has been fully or
partially assembled.

Diese Bauanleitung beinhaltet detallierte Step by Step Anweisungen, die Ihnen zeigen, wie Sie |lhren neuen
DNX408 zusammenbauen und einstellen missen, um die optimale Leistung zu erreichen. Wir méchten, dass
Sie das Maximum aus lhrer neuen Renn-Maschine herausholen kénnen und bitten Sie, diese Bauanleitung
vorn bis hinten durchzulesen, bevor Sie mit dem Zusammenbau beginnen. Alle Team Durango Produkte

werden in den hdéchstmdglichen Standards produziert. Sollten Sie ein schwierig zu montierendes Bauteil
finden, prufen Sie bitte, ob es sich um das richtige Teil handelt und ob Sie es richtig montiert haben.
Wenn Sie lhr Fahrzeug nicht nach der Bauanleitung zusammenbauen, kénnten Sie lhren DNX408

X208 ST



beschadigen.

Wenn Sie aus bestimmten Griunden lhren DNX408 nicht haben wollen, missen Sie ihn nicht
zusammenbauen. |hr DNX408 kann nicht von |hrem Team Durango Handler zurick genommen werden,
wenn das Fahrzeug ganz, oder auch teilweise montiert wurde.

o

C0)7:17)[/'C°IIDNX4080)$H1'_L—C‘:LIZ\Ef‘E‘E".Bﬂ’EZ‘T’“J TINA RT v TTITL, BIZRED/NT+—T
DAESISHIMATEREZRBL TLFT . ARG C_;hi’C*O) L—3: 77&.‘/& [F—RZzEITE<H
LWL UTIDT, MITFNIAT =2 TFILEER—T 2EEHEH LET, Team DurangoD £ T
DI UFEVREEEDTICAEINA TS A, 75 L DMRIZ S FEF LA TAHFELEWNSEIZILERER
EBYDFIETHIIToNTWLSEMNER L TS FZELY,

AERBAZAEY [T T ZITHAEN o =15E . DNX408D/A\—Y ZHIET 52BN AHY ET,

. TS DIEHE TDNX408Z R SN AHIGFSICITHIL ZIRDHENT K F2E LY, DNX408IFZDEERXRIE
—HTHLHEILITONTUS ERE - RBUZE—UIELoNhFERCADTIEFELZSLY,

AUt B A5 TEAH ) 5 5 R 3, Lﬂ@iﬁﬁwﬁﬁ%ﬂﬁﬁ%, R GEBIE G IEERAE I iR doE . AT A
AENg RS W8 TS A e, P UAEIF IR e nl, 175 55 Mﬁ%lﬁiﬁ%%ﬂﬁéﬂé'ﬁﬁ&ﬁ% Hrf i Team
Durango%‘fﬁmuTﬁé)XiEﬁifcﬁ$T{ﬁﬂDI?ﬁJ)ﬂzﬂﬁ Bk, é‘”kfﬂffﬂéiﬁﬁﬁl BRI, T S RO S B i
BN, WE 1802 LUIERA AL 7 Ok AT 3 .

A e LA B 2 LA i 7 SOk CaliZH3E, X I\IDNX408 R R 23 PR At i (1) 21 285 U7 =T -3 S04 e ZE 45495
A I PR S 2 i R i 22 1R IE 15 [F)DNX 408, W 2045 (T 2L 2 ﬁﬁﬁE’JTeam Durango f I S 7 2 AN X
CLZH B A A 7 i S D B e R I AT o

A2

Assembly Zusammenbau #B3L THIIZ 4%

Contained in your DNX408 box are different parts bags. Each bag is marked with a letter. Within each bag
are all the parts required to complete a build-stage of the kit. As noted in ‘Before you begin’ (above), you
must ensure that you only open one bag at a time, following the correct sequence of assembly.

Before starting each build-stage, check that you have the right quantity and size of items for the build-stage.
To assist you with the assembly of your DNX408, we have included full-size images of all the hardware parts
laid out, so that you can place items on top of the images to check they are the correct size/length. Other
items, such as those found on the mould tree, are also shown, but are not full-size.

Der Inhalt Ihres DNX408 Baukastens enthélt verschiede Teile-Beutel. Jeder Beutel ist mit einer Nummer
markiert. In jedem Beutel sind genau die Teile, die sie fiir den Zusammenbau eines Bauabschnittes
bendtigen. Stellen Sie sicher, dass jeweils immer nur ein Beutel gedffnet ist, folgend der Baustufen.

Bevor Sie mit dem Zusammenbau beginnen, stellen Sie sicher, dass alle bendtigten Teile im Beutel enthalten
sind. Um lhnen zu helfen, haben wir alle Teile in Originalgré8e abgebildet. So kénnen Sie Ihre Teile im Zweifel
auf die Abbildung legen, um die GréBe/Dimension zu priifen. Andere Teile, wie Teile eines Plastik-Baums sind
auch zu sehen, aber nicht in voller Grol3e.

DNX408D Ry I R CIFZNZTNDMI TR T Y FITIHE LIz/R—YNRN IRAS>THEYET, ThThD/

— YNy TIZFEENT—I SN TVET . ENVTISIFEENENADOMIR T —JIZIE L= YD E

?;ﬁglf\y’r—vénfui?o BHILRT—DITRERN—YNY TEITERTY TIZIECTHRFLT
R AN

DHNERYT 2/ X—IYNBEHBASDTLENERLTLESL, RERASITER
ACELL ’Cb\i"a"o ELWOAS—Y (A R) MESHRRLEBEICEC DESIZER
DETHREMNAIRETI DO TERAL TS,

ESHIDNXA08 FH AN ) A GRS S U Aoy Pl . B TR ACE bR g s, B fEE e — A1k
E??ﬁ%gﬂ@éﬂﬁuﬁrjéﬂ%ﬁﬁﬁ%J ARE, R S A U AL R A S TE R e B AL, IR A
B IEAT i

TEH R Z T/, TG ol SEl’]j?i#iﬁt%—'ﬁ%ﬂ*%%ﬁﬂ%@%E"J?‘é%—f o N T AT 2O B B 5 58 U DNX408 1) ZH
%, FRATAE VOIS BB 5 A S bR RST AR A B s P, DAEE G B =R A RS R A I . i T 280K}
TR K H 2 T35, AT TR o HoAH Oom 8 B EAS 2 DASEBREE il R i o

X408 ST



Safety Notes — IMPORTANT
THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For anyone under 14, adult supervision and
assistance is recommended when building and operating the kit.

This kit is a high-performance radio controlled model racing product and could cause harm and personal
injury. Team Durango Ltd accept no responsibility for any injuries caused by using or making this kit.

This kit is designed for use on r/c car race tracks. It should not be used in general public areas. Team
Durango Ltd accept no responsibility for any injuries caused by making or using this kit.

Please read this manual carefully to understand which ancillary items (tools, electrics, electronics etc) are
used with this kit. Team Durango Ltd accept no responsibility for the operation of any such ancillary items.
It is entirely the owner’s responsibility to ensure this product is in good working order before operation.

Many of the items in this kit are small enough to be accidentally swallowed and are, therefore, potential
choking hazards, making them potentially fatal. Please ensure that when assembling the kit, you do so out of
the reach of small/young children.

All liquids etc contained in the kit are not intended for human consumption. Should you swallow any of the
fluids supplied with the kit (such as shock oil, differential grease etc), please consult a physician immediately.
Some of these liquids etc are flammable. Never smoke, cause sparks or excessive heat near these items.
Team Durango Ltd accept no responsibility for any injuries caused by any of the parts contained within or
required to make the kit.

Never touch rotating parts of the car as this may cause injury.

Do not run your car in poor light or if it goes out of sight. Any impairment to your vision may result in damage
to your car or, worse, injury to others or their property.

As a radio controlled device, your car is subject to radio interference from things beyond your control. Any
such interference may cause a loss of control of your car, so please consider this possibility at all times.

Sicherheitswarnungen — WICHTIG

Dieses Fahrzeug ist kein Spielzeug

Dieser Baukasten ist nicht geeignet fiir Jugendliche unter 14 Jahren. Bei Jugendlichen unter 14 Jahren muss
eine erwachsene Person flir den Zusammenbau und den Betrieb des Modells anwesend sein.

Dieses Modell ist ein Hochleistung Wettbewerbsfahrzeug und kénnte erheblichen Schaden und
Verletzungen hervorrufen. Team Durango Ltd dbernimmt keinerlei Haftung fiir eventuelle Schaden, die beim
Zusammenbau, oder Betrieb des Modells hervorgerufen werden.

Dieses Modell ist fiir den Betrieb auf Rennstrecken ausgelegt. Es sollte nicht auf offentlichen Bereichen
betrieben werden. Team Durango Ltd libernimmt keine Verantwortung flir den Zusammenbau, oder Betrieb
dieses Modells.

Bitte lesen Sie die Bauanleitung genau durch, um sicherzustellen, welche weiteren Werkzeuge, oder
Elektronik zum Zusammenbau und Betrieb des Modells notwendig sind. Team Durango (bernimmt keine
Verantwortung fiir den Gebrauch dieser zusétzlichen Gegensténde.

Fuir den einwandfreien Zusammenbau und Betrieb ist Modells ist alleinig der Besitzer verantwortlich.

Einige der Bauteile sind sehr klein und kénnten eingeatmet werden, was Erstickungen hervorrufen kénnte.
Stellen Sie sicher, dass keine Kleinkinder in die Néhe des Arbeitsbereichen kommen kénnen.

Alle Fliissigkeiten des Baukastens sind nicht zum Verzehr geeignet. Sollten Sie eine Fllissigkeit versehendlich
verschlucken, begeben Sie sich sofort zum Arzt.

Einige Teile des Baukastens sind leicht entziindlich. Rauchen Sie niemals beim Zusammenbau und
Betrieb dieses Modells. Funken kbnnten Teile des Modells entziinden. Team Durango Ltd lbernimmt keine
Verantwortung fir Verletzungen, die wdhrend des Zusammenbaus, oder Betrieb des Modells durch diese
Dinge hervorgerufen werden kénnen.

Bertihren Sie niemals rotierende Teile des Modells. Dies kénnte ernsthafte Verletzungen hervorrufen.

Betreiben Sie niemals das Modell bei schlechten Licht, oder wenn es aul3er Sichtweite ist. Jede Stérung lhrer
Sicht, kann Ihr Modell beschédigen, oder schlimmer noch, Personen, oder Eigentum beschéadigen.

Als ferngesteuertes Modell kann |hr Modell Interferenzen ausgesetzt sein, die die Kontrolle des Modells
stéren kénnen. Jegliche Interferenz kann Ihr Modell aul3er Kontrolle bringen. Bitte beachten Sie stets diesen
Umstand.

X208 ST



TRED=HIZ -EE !
ZOFYMITETEHDFEA

ABGOMRFEHT14MULETT, 1IBHRUTOEFHRMNMEIL - CHEAICLEDIBFICIIBTREZDEE -
FHBIDITTHEREZEDHTIZEL,

AESIEHELGHEEAOS AV —)ldJ—’C*‘?'o BERAELZRYFETEERZITIENAHY F
‘?j%ﬁ'_r/euam Durango LtdIZAR G EMArh, FEAPICRELEZULDLDLELIREICH L TEEFZAES LDOTED
25%”5‘:!3:"5'—:?“/ FETEIFICT A SN TEYLXEDIGERT (AFE - BESE) TOETICITBELFEE
MIANAT =T ILEEHEAIR KO ITHE - N—YLRBENERE L TTF L), Team Durango
LtdIZ#ESIRFICEARA LT EZFIC K F51%E - BEICHLTEFEZASHDTEHHY FEA,

ETANCIIBTRREDF T VT EAT REZEFELTHLETERB LTSS, RCHO—DETIE
ETHEEHRODEEDTIZITo>TK f:'c'<

2&%%(&%%&@/]\37’;/\(’—“}’&’%/\/?}5 Y, BRRLFEITLERDOAEEMENH Y RERBKRTI . MILDORRIC
[FRFTINSLEEFHROFOBEBNEWVGZFITERL TS ZSLY,

%EG)
S AVAYA

AHEBICEENDRE - TOMIFEMTIEHY FEA, ABN—CNIDE (avoFAIL, TITIRE)
EZRARLIIGHICET CICEMDBREZ (T TLESL, —HOBKEIARETY . KR - KEESIF
YURIFANT=Y LAEL T &0y, Team Durango LidiEF v RSB ENB/NA— Y OERZETE S =7

2EH - BECHLCHEEEASLOTRHY LA,

BlEz L TWWAS/NR—YIZRHERZT HENLAHY TT O TN G TIESLN,
RICH—MRADNAT o IEEOEHE VA Y DT TOETIZIBETTDTEOHL ZEL, HADENK
ERTETERTET LETHPORICH—ZHE LY., tAICERZEDLERLY. RYERIET 2BELDH
YEIDTYI CIZETERIELTLLZELY,

RICH—DETREINEAMALREEONERFICEYRCH—AIL FO—ILEZXSBRENEIZHY F
o RCH—DETHIEEICEREETREDBREZERLAEALGEITLTIEZEL,

LEAINA - BB

AmIEtEEE R
ArrmAER TS LU R ILE, HENERSEFHESRT 2 LU RRJLE, EfMAEE AL 5EEN, A RE
N [F] LA AT AT AN E I st o
AP SO PERE I IB I SE U A, R e, R EBUE AN M, RTRES| R A AR RI{55E . Team DurangoXf TAT
AT A2 2 2wl B3 R A NAS AT A 54T

AT i N B AR AR BTG T R S0 AR ARl 1S 20 45— RS IBUAE FH AR 7= it . Team DurangoXf TARATAN A Fi&
AN BARAT ST E

ﬁ;ég}*#é%wﬁWﬂ%*?@?%ﬁ*ﬁﬂéiﬁﬁﬂiﬁé’]ﬁ)ﬂﬁﬁ Team DurangoXst T 4 B T B 2 AN 244 F B it il i) 7=
HATA 55

A7 SR ERERER L, A P H AT S HR L T
i?%ﬂﬁj\%ﬁ#ﬁﬂ”ﬁdn AIRESI AN R A PSR At 1 P AR R A P AR ™ I, B R 4 B 125 LA s R AR

PRI ET, B2 AR AIE VR A AR R A
AT b TS Z A AR S, S AR AR P RERSOTEAL o S IEANIE ) BB A A, 15 S5 SE R A BT A SR P . B
WU AR R, TE20AE TS 55 O, B ST & 1R IR BT K AERI4T . Team DurangoX) JTAEAT A
A PSP I 5 (BN AR AT DA

TS ZIAE G LA S BT B HH ERLEE AN L S A AS e BT RLZAS R ITIE R Ah, BT BE AR 51 AR A ) 4R AR Bl L
A it B E

H T AT PR, SR R AR ] RE S AT AR T i ) A B S TP X T IR T RE I B I R R 4%, 11
FEFFASERAEAS ™ S BT, S5 80— TR 5.

SLH/IYS ATV A TN

X408 ST




Symbol Reference Key Symbol Schlilissel

The symbols below are used are various stages throughout the build of your kit.

symbols, and following them properly, will ensure your kit is built properly.

SURILY) TP LR

Ui I P UL

Paying close attention to these

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen wiederfinden. Bitte achten Sie auf diese
Symbole und folgen Sie den Anweisungen, um einen korrekten Zusammenbau lhres Modells zu gewéhrleisten.

TR AL (BBF) FFy MEIDOEFERXT—OTHERASNATVET ., FY FEELKHEITSAITCThLoDY Y
RIVISFE LG I EEDH T IZELN,

B8 [ e AL O T B

By A A b 5 B R BT

FERNE R/ T XTSI S MU B IR i

RIS, Kt

Symbol Description (English) Deutsch Japanese Chinese
Assembly path of one Zusammenbau-Linie von . AR TR TE R A
item into another einem Teil zum anderen TS BT 55—
i i i i TSI ALk [E IS
5 | Press/insert one item into Einsetzen, oder einpressen bR ds /40 UALS Ti Hf %q/iﬁ (R
another eines Teils in ein anderes INFENEMALE
|4—>| Length after assembly Lange nach Zusammenbau | £&& HEEFA L
> |- Gap between two items Spalt zwischen zwei Teilen EilE FAFLH B B
N Folgen Sie dem - =
Follow arrow for direction : L MHiToAAITEER | L . ;
iEE =] ViSR!
- of assembly Richtungspfeil beim LTTF&0 i GE W CIAT R
Zusammenbau
I K = \ -
1 2) (3) | Follow steps in this order | Reihenfolge beachten NRFFI=#E>T <12 i AR T

Ly

This is CORRECT / This

O/X s INGCORRECT richtig / falsch ELL /8Y R /A5 77 2
=@l | Gear grease Getriebefett ¥F7TUR bR
%] Differential Grease Differentialol 7_}_; TLYIYLy 23
I% Thread Lock Schraubensicherungsmittel *ooyI# 18 22 GhAE IR
E Pay special attention Besondere Bedeutung t?(:;fg,%ﬁ LTz N b
% Remove with a file Mit Feile entfernen fzg L‘C:HS( YERLNT 5 A s B T
ﬁi Not Included in this kit | Lo/ i Baukasten Soxy e ggﬁﬁaﬁkﬁ
wr| Jsere P | nebind befosigen | T | W

T~

Iy crrvigar,




Li-PO/LiFE Battery Glow Plug Glowplug Wrench

NiMH Battery

Transmitter Receiver Needlenose Pliers Cross Wrench

==

Hex Driver

OM3mm OM4mm

Servo
@®
e 1.3mm / 0.05inch
® 1.5mm ®2mm @2.5mm
AA Battery Plug

Shock Oil u @:
. _ Glow Fuel Fuel Bottle

Thread Lock

Double-sided Tape

Air Filter Oil

<+

9. (7RI 7




1
A

@ ] M—

PIN 2.5x11.8
210018 x2

602003

/& 709022

210018

|

310090 210017

/“/

210016

310083

709022 -

)EI 602003

210018

310082
BB 8x14x4 ”
602003 x2
O | 801 210016
S 8x10x0.1
709022 x2 210017
2 -~
@) S w—
DIFF PINION SHAFT
20002 & &l
210017 L*——“_"
210017 210017/'
DIFF PINION GEAR 10T s
@ ATt
210017 /. 210017
@ = . 210017 210017 L::’.::J
(S M3x12 .\2‘°°‘7 =
704003 x4 '
Lt
Differential Oil
i 70000CST # TD390032
_ 210018 "
o— L/‘
PIN 2.5x11.8
210018 x4 g /‘/ 210017 X Z
210016
310093
210018 /ﬁ/
601005 601005 )
DIFF BEVELGEAR 20T 210018
210017 x4 210018 /q‘
310093 I
210017 /‘
210016
BB 8x16x5
601005 x4
‘ |4 *
I ) Hﬂlll
10. Iy crrvigar,




Ol =

DIFF PINION SHAFT
210017 x4

DIFF PINION GEAR 10T
210017 x8

©

M M3x12
704003 x8

OXKH

MID DRIVESHAFT BUSHING
210022 x2

@] W———

PIN 2.5x13
210022 x2

e

SETSCREW M3x4
701002 x2

Ol==

SH M3x12
704022 x6

704003

704003

210017

210017
0 210017/'

210017 G\H-u. |
! |
e
210017 . o —
210017 .

210017 |

I

210017 | )

Differential Oil
Front 70000CST # TD390032
Rear 20000CST # TD390004

B

. u 210022

BB 10x15x4
601003 x4
210022
( I 601003 /ﬁ
310092 %
A-Snaprinzg /& 701002
310092 x 601003

310046 E
106mm 'I

310084

SThread Lock

“ Gear Grease

704022

704022

' 704022

310093 X 2

310093

“ Gear Grease

Ve carrr 8

1. (7RI 7




_BAG |
C
v

330122-11 (1.3mm) x2

© L

SETSCREW M4x12
701012 x2

330117

330133

~
@

330069

330104

701012

F 4
330133

330104

330122-

-

330070

33°1|22'"/.33o133

701012

330133

&

330117

—

A-ARMPIN 59mm
330104 x2

8
OP=

SH M3x8
704028 x4

EThread Lock

704028

N

320010

704028 ‘
704028 704028

Q.
ol =

(S M3x10
704007 x4

704007

704007

704007

704007

330087

320011

320022

iThread Lock

A2,

s

7—
dlf}'ﬂllqﬂ




Ol=

SH M3x8
704028 x4

@)=

(S M3x8
704006 x2

Ol ==

SH M3x16
704024 x4

o

330122-9 (2.0mm) x2

330122-10 x2

@, : SETSCREW M3x12
701012 x2

JNK408

SThread Lock

704028 704028

704028 704028

. 704024
704024
704024
7040

SThread Lock

320028

310093

/
4

704006 N

/
4

704006

330071

%701 012

330072

330133
330133

330122-10
330122-1 0’

701012
330122-9
(2.0mm)

330104

5. )

330122-9
(2.0mm)

330133

330104 330118

330133

@

—

A-ARM PIN 59mm

330078 330104 x2

Ve carrr 8

13. (7RI 7




o=

SH M3x10
704009 x4

o=

SH M3x8
704028 x2

Tuning tip

3/3 Inserts give 3° toe-in and 3° kick up

3/2 Inserts give 3° toe-in and 2° kick up

e

—~—_|
704009 | 704028

704028

O ==

SH M3x10
704009 x2

© [

SH M3x16
704024 x2

704009
704009

SThread Lock 704009

320012

320014

330086

320027

704024 St

__—Toas

704009

704009

SThread Lock

Ve carrr 8

14. (Z G 7




1=

BH M3x8
705002 x2

O ==

SH M3x10
704009 x4

£

CVD BOOT
310059 x2

0] M—

PIN 2.5x11.8
210018 x2

CVD BOOT
310059 x2

0] M—

PIN 2.5x11.8
210018 x2

DRIVESHAFT BUSHING
210020 x2

INK403

330079

v

705002 %

705002
704009

704009 l
SThread Lock "’ Lo
704009

210020

Front

- 310065
310066 X 2

L J'o | 'f&* \‘\ 21g1’8

DRIVESHAFT BUSHING
210020 x2

310059 ~ g
L, 94mm
|‘
gl Oil DRIVESHAFT FRONT
310066 x2
m Gear Grease
210020

Rear

- X2

e -
: ' 510059

310064

fy"

210018

v

96mm »|
| l Oil DRIVESHAFT REAR
310064 x2
ﬂ Gear Grease
777772

15. (7RI 7




@ =

PIN 4x18
330106 x4

Ol

PIN 3x16.9
310087 x2

e

SETSCREW M3x5
701003 x4

(O) W

701009 x2

O

S 8x10x0.1
709022 x2

Ol

PIN 3x16.9
310087 x2

(@) W

701009 x2

O

S 8x10x0.1
709022 x2

O

S 13x16x0.1
709023 x4

%

O=

A-ARM BUSHING
330076 x4

@ (e

BH M4x18
705022 x4

701009 210028

&

310087 709022

~

oy
601005 701003

SThread Lock

330106

330119

S 13.0x16.0x0.1
709023 X4
330131

709023

/|
&6

601007

330106

Note: Make 2 sets - 1 Left & 1 Right

Ol

BB 12x18x4
601007 X2

Ol

BB 8x16x5
601005 X2

701009 210028

W

310087 709022 & T
330120
S Note: Make 2 sets - 1 Left & 1 Right
Thread Lock

601005

Ol

BB 12x18x4
601007 X2

Ol

BB 8x16x5
601005 X2

705022

330076

705022

330076

16.

717.'.71”

Iy crrvigar,




A-ARM PIN REAR SHORT
330105 x2

oQ

NUT M3 high
715002 x2

ANTI ROLLBAR BALL
330074 x4

ANTI ROLLBAR PIVOT BALL
330075 x4

(O S

SETSCREW M3x10
701005 x4

e

SETSCREW M3x4
701002 x2

e

SETSCREW M3x3
701004 x2

1=

BH M3x8
705002 x2

Q =

BH M3x18
705012 x2

330105

715002

330122

330122

330075

330121
(Short)

X4

701005

N

330074

330121
(Long)

705012

SThread Lock

% 701004
-

701002
330204 =

701002
705002

310093 705002

Optional Equipment

(O 10330094 ANTIROLLBAR FRONT 2.5MM
(O 0330095 ANTIROLLBAR FRONT 2.8MM

AT.

A/ 777772
Iy crrvegar,




Optional Equipment 705002 _&

© @ (O Tp330092 ANTIROLLBAR REAR 3,3MM 705002 ”
SETSCREW M3x4 (O 10330093 ANTIROLLBAR REAR 2,5MM

701002 X2 701002 310093

310093
e

SETSCREW M3x3
701004 X2

9 -

BH M3x8
705002 X2

Q =

BH M3x18
705012 X2

701002

330209

701004 ?

705012

gThread Lock

@ 715002

340013 715002

E y
STEERING PLATE SCREW M3x10.5
270004 x2

240002
240002

270004

1270004

340011
SPACER 6x10x2 270004
340012 x2
Zuomz
SAVER SPRING
340015 x1 ”  1:1 340012 oy
340010
601004
BB 6x10x3
601004 x4
29.5mm
NUT M3 high |
715002 x2

601004
SAVER SHAFT
340013 x1
340009
STEERING PLATE BUSHING
270004 x2
STEERING AXLE
340009 x2 SThread Lock

340009

INK403 Vzrrrra

.18. (Z G 7




704025

704025

@)=

(S M3x8
704006 x2

©] =

(S M3x10
704007 x2

©

i

320027

SH M3x40 =
704025 x2 =% o

o3 e

NUT M3 high A
715002 x2 7

704007 l

S Thread Lock 704007

4 *
| H‘ 19. quﬂ




O S

IZREARSTIFFENER SHAFT

REARSTIFFENER BUSHING
220004 x2

Ol

RUBBER BUSHING
0004 x2

O] ==

(S M3x12
704003 x2

© ==

(SM3x14
704013 x3

og

NUT M3 high
715002 x

H

QW

PIVOTBALL A-TYPE
330073 x4

o

PIVOTBALL A-TYPE
330073 x4

SThread Lock

220004

220004 }

704013 1

70: 4003

1704013

70401 3

Front Camber Link

330073

330121

X2

330103

330121

330073

v

TIE ROD 48MM
330103 x2

Steering Link

330073

330121

X2

330107

v

39mm |

. 330121
330073 ‘

TIE ROD 60MM
330107 x2

.20.

i

\
N
R




O

PIVOTBALL A-TYPE
330073 x4

Q =

BH M3x18
705012 x2

()| re—

BH M3x22
705013 x2

Q)

SHIM A-TYPE
709011 x2

oQ

NUT M3 hi'gh
715002 x

Rear Camber Link
330121

Left Side

330102
330073

330121

o

330073

330121

Right Side

330102

330121

330073 330073
TIEROD 64MM
330102 x2
Front Camber Link Installation
- 705013

21.

Ve carrr 8

Iy crrvegar,




© [

SH M3x16
704024 x2

© F——

X
705012 x2

©]

SHIM A-TYPE
709011 x2

ol

NUT M3 thh
715002 x

© F——

BH M3x18
705012 x2

QF—=

BH M3x20
705014 x2

Q)

SHIM A-TYPE
709011 x4

ol

NUT M3 high
715002 x4

Steering Link Installation

704024

715002

705012 ‘
709011 EE

715002

Rear Camber Link Installation

709011

P

715002

705014

709011

715002

22.

717.'.71”

Iy crrvigar,




ECF
9 —

BH M3x14
705011 x2

705011 320027

320028

320027

E-T
()| —

BH M3x18
705012 x4

oQ

NUT M3 high
715002 x2

705!!!..."-\\\\\
705012 f

320028

320028

715002

320028

715002

320028

705012

O ==

SH M3x12
704022 x2

O

SH M3x16
704024 x2

oQ

NUT M3 high
715002 x2

704022

v

715002

715002

704024

_o®

704024

P

23.

2~

7—
Aanﬁéggz;:eanzzngacz'




O
210029 //

.m gggg(ﬁso]u SHORT 6x8 x
1 X
21002
I 701003 320091 -
 omm N <

BRAKE BOLT LONG 6x13 | 310062 x
390012 x1 701003

o

310062

210025 210025

W

BRAKEPAD SPRING

210029 x4 210025

210025

210029
O 210025

BRAKE SCREW M3x20
210029 x4

o 210‘?"%

SETSCREW M3x5mm
701003 x2

©)=

€S M3x10 SThread Lock
704007 x2

320016

704007
320015
310062

210029 310062

310051
705002 ' 705002

705002 7osooz'|'
v ! »

]

TIEROD 18MM
330113 x1

Cl=

BH M3x6
705001 x2

O ==

BH M3x8
705002 x4

310051 320032

320017

|
|| & 705001

705001

H 330121

330113

330121 -

o1

(S M3x6
704004 x4

Q. |4

A& 704004 |
SThread Lock 704004 a 704004

704004

| H' Yz zrrrs ol

.24. (Z G 7




Ol

SHOCK PISTON SHIM
330111 x4

Ob

SHOCK CAP-B
330083 x4

@ ==

BH M2.5X8
705016 x4

SHOCK CAP-A
330081 x4

SHOCK PRELOAD NUT
330082 x4

Shock Oil
| 600CST # TD390045

INK

Note: Make 2 Front and 2 Rear

Front - Piston 'A' (1.3mm)
Rear - Piston 'B' (1.4mm) 705016

/ Front
330"1 330080 x2
330122
/ - , Rear

330084 x2

330122

330122

I 330083

330099

Front 33010x2 [

Rear 30n2x [

Front

';-: F

/

310057 310058

Jszom

£ 330100

4330121

e 330100

Note: Make 2 Front and 2 Rear

, /‘330081
/ ,; i @
: M 330122 330097

230018

o

330082

b

!IZTB ﬂ@

. 330121

VWY MWW

SHOCKSPRING FRONT1,5X 5,5X10,5T 330089 x2 SHOCKSPRING REAR1,5X 7,5X10,5T 330088 x2

7—
25. 775772




-

SHOCK MOUNT
330101 x2

Q=

BH M3x16
705015 x2

Ol

PIVOT BALL BUSHING
712002 x2

oQ

NUT M3 high
715002 x4

SHOCK MOUNT
330101 x2

Q—

BH M3x16
705015 x2

Ol

PIVOT BALL BUSHING
712002 x2

ou

NUT M3 high
715002 x4

LS

Cl=

BH M3x6
705001 x8

705015

715002

57

330101

712002

705010 705005

715002
1330122

. /‘/’

330101

320030

320030

705001 et 11
b § v

dﬁﬂ#

(LU LLLIZ LS




o

BHM3x10
705005 x8

Ol

SERVO SHIM
709007 x8

O ==

BH M3x10
705005 x4

Throttle Servo Steering Servo

340016

340016
340016

709007

/0
P 709007

709007 00
705005 705005

705005 <$

705005

320018

1

705005
Note: Only required if servo touches radio plate.

340016

|
I

705005

N

NOTINC
290009
320032 &
NOTINC
e
M2x10
M2x10
R/ 777772

27. (7RI 7




e

SETSCREW M3x4
701002 x1

©

(S M2x5
704046 x4

Q=

BH M3x6
705001 x2

O ==

BH M3x10
705005 x2

Cl=

BH M3x5
705006 x2

Q——

BH M3x16
705015 x1

o

BH M3x10
705005 x2

Cl=

BH M3x5
705006 x1

705006 705006

320032

705005
320032

290009

|
&

704046 & .

705005

705015

1 v
' o

330123
¢
701002

390002

390001

|
704046 704006 g |
704046 s
705001
705005 705005
L :)\I'L
20
L’__
-
705006
)
“’ ‘330123
i
1
?IThread Lock

.28.

A/ 777772
Iy crrvigar,




© (e

SH M2.5x6mm
704019 x3

Q=

BH M3x8
705002 x2

L

op

CLUTCH NUT
270002 x1

ﬂ'ﬂ

CLUTCH SHOE
310161 x3

BAlL BEARING FOR CLUTCH

o=

SH M3x10
704009 x4

9

BH M3x10
705005 x1

@

CLUTCH SHOE SHIM
709019 x3

O]

DISTANCE SHIM
709015 x9

Thread Lock

' 704019

704019

704019
4

705002

Q. §
705002

Vap

I/ 330123

?IThread Lock

CLUTCH SPRING
310159 x3

310159 709015

310159

310160

270002

601002

,ﬁ‘ -3 709019

o 704009
709015 704009
»ﬁ‘ 310161 310159 ' 1 704009
B # 704009
3 %%'Q' 310157 & ' W‘
3 &%
Ly
™
705005
FLYWHEEL
310160 x1

STANDARD CLUTCH BELL (13T)
310157 x1

310040

7—
29. 775772




I
@)=

(S M4x12
704037 x4

QE

BH M3x5
705006 x2

O,

ENGINE MOUNT SHIM

iThread Lock

705006

FUELTANK BUSHING INSERT

Ola

FUELTANK BUSHING
270003 x2

Ok=

(S M3x12
704003 x1

@] =———

(S M3x20
704014 x1

Q=

BH M3x6
705001 x4

Q=

BH M3x8
705002 x1

EThread Lock

A

704014

270003 $

270003 ‘

320027

704003 a

704003

g

270003

‘ 270003

e

705002

320031

320031

:7 705001
705001
320031

JNK408

.30.

T~

Iy crrvigar,




MUFFLERSPRING HOLDER
290006 x1

MUFFLER SPRING
290006 x1

o0

SETSCREW M4x5
701009 x1

OU=

SH M3x5
704026 x1

O

330073 x2

(O] —

BH M3x18
705012 x1

SHIM A-TYPE
709011 x1
NUT M3 high
715002 x

INK403

NOTINC

240002

330121

330073

i,
/705012
v
330121 /@ 709011
" I 330073 330114 Futaba Hitec KO Propo
JR
[ ) Sanwa
715002

31.

s

7—
dlf}'ﬂllqﬂ




BH M3x6
705001 x1

Cl=
Ql——

BH M3x16
705015 x1

©)
og

SHIM A-TYPE
709011 x1

NUT M3 high
715002 x1

705015 715002

709011

705001

Ao

PIVOTBALL E-TYPE LONG
30109 x2

]
OCQ(mm

PIVOTBALL I-TYPE
330115 x1

Ol
og

TIEROD 33mm
330108 x1

PIVOTBALL J-TYPE
330116 x1

Futaba

SERVO SHIM
709007 x2

NUT M3 high
715002 x2

THROTTLE TIEROD 54.7mm
310071 x1

BRAKETIEROD 74.7mm |
310070 x1

715002

330121

N

330108

\330121

330109

Hitec KO Propo

: !

Sanwa 330121

330123
310070

330109
709007 330121

330116 330121

310071
330121/
)

7150V
290003

0098
mm 240002

330115

THROTTLE LINK BUSHING ) ¥
290003 x1

BALL BEARING FLANGED FOR

THROTTLE LINK

602002 x2
BH M3x6
705001 x1

Q——

BH M3x16
705015 x1

705015

602002

705001

v

X408

A/ 777772
Iy crrvigar,

.32.




&2
N

OF=

(S M3x12
704003 x2

704003

704003

330122

480002

WHEELNUT
310043 x4

B N ) 510006

510006
310043

310043

T~

.33. (7RI 7




64
O] =

(S M3x8
704006 x1

[y
i Air Filter Oil

290002

% 3
<

290002

290002

704006

-

55
C=

SNAP PIN 4mm
390007 x2

390007

7— 4
34, 775772




TEAM DURANGO IIIWIIIB

HOM - e | Hupo Hanigl

EVENT
WERAHSTALTUNG IVENEHENT

|l.i:-frn.u|| Hatonal Rownd 2

| TRACK
STRECKE  PISTC

TRACK S1ZE
STRECEEN WRSE TLIF O 14 psTe [ LT

Flschagh

SETUP SHEET

pare e SETUPBLATT FICHEDEREGLAGE 'II'I.I[

AIR TEMP =
TRCERICSER, TniuriE g L 297

SURFACE -
G e e gy | Cly/Stona

TRACTION LEVEL |
v ADHERFNCE

[Low

] WETTER NIVEALN D'HYDROMETRIE |[:'”r ]

SWAY BAR LINK
SUEAUSOOLEIEELARE ATADVE B LA RASLE MTT-ONLIS

|ﬂ' r||n||

WISHEONE DROOM
RISFEREUNEG MCRSE  BUCOF BB TLINBEIES EEMERES

| r||n||

NOTES
NOTIZEN REMARCUES

ENGIME HASCHINE HOTEUR
|LHP ZR21X

GEAR RATIO
LNTERSETILNG

[1/48

CLUTCH SPRING
KUPPLLNGIFEDER  RESSORT DEMAEATRGE

[3x11 |
CLUTCH SHOE

FUPPLUNCERACIE  MASSILOTE DY HBRANWGE
|.|~.I|ng.- |

HMANIFOLD
FRLVMVER:

HUFFLER
RESO ROHA

[LRp 2076

RRETORT D ENGRENAGE

FFE CECHAPPEMENT

SILLHCICLE

PLUG
AN EFRSFE BOLNETE
[osp3 |

FUEL
KRAFTSTOFF CARBL RANT
|| RPF 25% |

DIFF, OLL
DIFF. 01

WING
HUTLE DE OIFF. FLLMGH

TYPE I¥AILERON

PLASTIC =]
Aoy ||

\

RESULTS PLATZIERUNG RESULTAT RUAHTCRSAOSEN, [ Jon SHANRRETR N

AVERAG

E LAP BEST LAP RALCE TIME 1
MICTRTTET TE0S Al IONLNOYED SCINELISTE AW IE RALERL TAFSAN 10NN RERMOALER DLREE OF LA COURE

< \

RIDE HELGHT

BCOENFREIHEIT  GARDE Al 0L mnm ““ n" l“n"r FRONT SHOCKS

| | YORMEDAMPFER  AUANT AMORTISSEURS
CAMBER AMGLE

= ML O (SARE T L SPRINGS

|:=|I| l:!f AMGLE OF CARRC .-...-.rml FEDERH RESSORTS

-1.: -

[ Back

TOE INJOUT

a ! —— REBOUND
VOREFURJRAZESPUR  ANELE [EFIH.PHHLI 10°12°14° REBOLIND REEOND
[+ 3 | mimc [100 %
DIFF. OIL '

0 \ PRELOAD
DIFF, O HUILE DE DIFF. FERERVIRSMANNING  MRECCNTRLAINTE
[15000 cet | [13 p—
SWAY BAR
- . . OTL WT.

STABILISATOR  BARRE ANTI-RDULIS DUISKOSITAT  GRADE HUILE
[za mm| [azwt cat
SWAY BAR LINK

SHADANRLNBLAEE LTAOE B LA RAGLE MTHONIS :E]ﬂ:::: FIS 10N
|ﬂ' |1||1|| lh 1.3

WISHBONE DROOP prre=

NISFERELNRE WOSE 0O ES TRINREIRS abHEREE LFLANGE H LOHGUEUR
| r||n|| | mm
NOTES

NOTES

|N(.‘-TI2EH REHHRWE5| NOTIZEN REMARQUES
RIDE HEIGHT
BODENFREIMEIT  GARDE AL S0 REAR SHOCKS
| mirm |
CAMBER ANGLE 1a] HINTEN DAMPFER ARRIERE AMORTISSEURS
STURTF  ANGLE DE (TRECSSAGE .
[= +| 2}, SPRINGS

e 3| | ) E: FEDCRHN RESSORTS
DIFF, Gl HUILE DE DIFF [}~ [Dark Blue
s est] | ¢ g REROUND.  REROND
SWAY BAR
STABILISATOR  BARRE ANTI-ROULIS lil:ll:l a
[2.5 mm| PRELOA

[v] |
[EPECIORSMRNLNG  PEECONTRALNTE
[o mm

OIL WT.
COASOEITAT  GRADS HUILE

[A5w2 ot
PISTOMN

KOLEEN PISTON
[6x13

LEMGTH

LAdGE LONGIELLIR
[3‘9 mrm
NOTES

NOTIZEM  REMARQUES

"TYRES REIFEN PNEUS

FRONT | REAR

BRAND HERSTELLER HARGQUE
| Profina | Praline

TREAD PROFIL FROFIL
[catier | Cabitsas

COMPOUND HISCHUNG DURETE
[ma [mz

INSERT EIHLAGEN HOUSSE
[St.ulldard Blua | Standard Blus 1
WHEEL FELGE JANTIE
| Pl | Prolie

NOTES NOTLZEN REMARQUES

X408

5)5)

Further set-ups can be found online @:http://www.team-durango.com/in-the-pits.php

e bt i Team Derango Lid, TR

e

dllrﬂllqﬂ



TEAM DURANGO DNXA408 SETUP SHEET

| BATS. omel | SETUPBLATT FICHEDEREGLAGE U1.0E

|Iﬁwln Brumsden

N{]M mu-u-

EWVENT - " TRACK AIR TEMP

VERANGTALILONG EVENEMENT |P'""“ Irkmoristiinnl STRECKE  PISTE _oough TR Tl T T ﬂl
TRACK SIZE SURFACE TRACTION LEVEL _ CONDITIONS

STRICHENGADSS! TALILE DE 1L ASTE ["'"’" SRIOTNBLLAG TV 36 SLRIACE |""' GRIFT ADHERERCE (9N WITTER WIVEAU DHFDROMETRIE [D"

RIDE HEIGHT

CAMBER ANGLE

CLUTCH SPRING
KUFPLURGSIEDER  RESSORT CEMERAYARE

I"-\.

FRONT SHOCKS

BCOEMFREIHEIT GARDE AL S0L
[26 mm | VORME DEMPFER  AVANT AMOETISSEURS
CAMRFR AMNGLF
i ~ - SPRINGS
|5T'-'RZ NGE DE CARR 399""‘3-| FEDERM RESSORTS
2 o |
Black
TOE [NSOUT
SR AL —— REBOUND
VaEs P.' ACHSPUR AMGLE DE HENCERER REBOLIN REBOND
- =
[+- 0 | [0 [
DIFF. ¥
PRELOAD
DIFF. ﬁL HUILE DE DIFF. FIOERTORSPANINNG  FRECONTRALNTE
[ 5000 st | 6 ==
SWAY BAR
b : ac OIL WT.
STABILISATOR  BARRE ANTI-20ULIS QNISKOBITAT GRADE HUILE
[?.1 rnrlll | (] sl
SWAY BAR LINK
SUMUSILEELAGE AT O WL TS :HTTHE# MSTON
[I rnrlll |I.I-| B hola
WISHBONE DROGP NGT
ATSIIRNS S0 DAOR P TILARELES MALE RIS Hfm’,r " LORGUFUR
[ 1 r|||||] | il rram 1
NOTES
NOTES
HOTIZEN REMARQUES HOTIZEN  REMARGUES
| Do screw o chassis Lmm |
RIDE HEIGHT
BODEMFREIHEIT  GARDE AL 501
I_ZT i ] nmn SH “ﬂ Ks

HINTEN DAMPFER ARRIERE AMDRTISSEURS

STURS ANE E OF OORECSSAGE

|:-: -| SPRINGS

g FECERH RESSORTS

DIFF, Ol HUILE DE DIFF, [Black

[2000 cst | REBOUND
REBGLIND REBOND

SWAY BAR

STABILISATOR SARRE ANTI-ZOULIS ||:| L

2.3 mim PRELOAD

| | FEDFRTCASANINNG  PRECONTAINTE

SWAY BAR LIMNE

UMEUSUIOEIEMELAGE ATIACHE B M EMLLE A T-ID0 1S |E mm
OILWT.

| 0 mm | CLVISEOSITAT CRADE MHUTLE

WISHBONE DROOP

ARSIFants NS DROOP 0PE TIDARG RS MREE RS |bl'_"_'| st
PISTON

[1 mm | KOLBLK MSTON

NOTES | 1.2 8 hoe

KOTLZEN REMARGUES —

[ l LAHGE LONGUELR
|:FJ mam

: NOTES
HOTILFEN FEHARMIES
. DIFF. WING

EMGINE MASCHINE MCOTEUR. SirE-&™  wune oe o UG TYPE [YAILEROH

1] »

| | [7a00 st | [Hat ]

GEAR RATIO .

INTERSETONG  RARPORT PEMGRERAGE /

l Lafas [rm mm] A0 mm |

TYRES REIFEN PNEUS

[ 1.1 1|lrr|] II FRONT REAR
CLUTCH SHOE ! BRAND HERSTELLER HARGQUL
KURLRGSIACEE  MASSELOE DIMBRA AR
lPIL‘I.II'. Prolire:
[ by |
TREAD PRAOVFTL PROIFTL
MANIFOLD
FRUMMER.  PIFE DECAPPEMENT [-:ulll.nr Calibsar
[Reo1zss2p | COMPOUND HMISCHUNG DURETE
MUFFLER [ma W3
F:‘:: ROHER. STENCTELIX INSERT EIHLAGEN MOLISSE
[L"Jrra-:l Cedl Bl Cloesarr] Casll Rluws
:LIL%ITKI:R.:I: BOUGIE P WHEEL FELGE IANTE
[ltl‘. Mot ] PLASTIC) =] PLASTIC|=| [m w2 Profine V2
FUEL Aoy [ | oy [ | 8 NOTES NOTIZEN REMARGLIES
r :
KRAFTSTONF CARMI RANT L - ey
[Byran ] [0 mam| | [_mm]

' RESULTS PLATZIERUNG RESULTAT

ALIFYING POSITION
WORLAIFIRGLAIS WOSITOH ER CRALIACATIEN

L POSITI

FIMA oM
ENDPLATZIEUNG POSTION FIHALE

AVERAGE LAP

BEST LAP RACE TIME
MENSTITSED TI0S 8 TR R = SCINELISTE AN (E W!RIEWL TERPS AN TO0I il AT [URLE [ LA CTURSE Aikiour

e o -chranego.com € Tears Dursegs (Ed 2080

Further set-ups can be found online @:http://www.team-durango.com/in-the-pits.php

AT

dlll'ﬂllq'ﬂ

K408

.36.




TEAM DURANGO IlNl(lIﬂB

SETUP SHEET

1 &ybpyTs—b RER RER V.0A

ﬁmn

fw [

R

| AIR TEMP.

|:| CONDITIONS 1>« >3
RS &R

1

M

NAME I\:»f)\— | DATE H %
= Hi HEA
EVENT A~ K% TRACK H—Fv b
LR E LERIER HITh% 555
TRACK SIZE J—AXH(X SURFACE I&E GRIP K~50>3>LA)
e SIS 5T e b b:iwa) Mt
RIDE HEIGHT L ~ N
iz * | FRONT ZO>b mi Aj
| mm |
1(:;;EIMBER ANGLE  Fv>) \Eg
i ] ‘
| 5 ‘t\
';&EJ IN/OUT h%g I/@
10°12°14°
[+ o 12 3
DIFF. OIL -;-7#41!:
FEHOH Ly
| cst |
SWAY BAR AFESLH—
atiitas BHAEAT
| mm|
SWAY BAR LINK ZFESIH-U>Y
BT K FrlEEtRE
| mm|
WISHBONE DROOP RIL=T
FEFRE TR BB TR
| mm|
NOTES AE
&E it
RIDE HEIGHT HS
i HE
| mm |
CAMBER ANGLE  Fv>/)(—f
i )=
DIFF OoIL FIALN
O M
| cst |
SWAY BAR RAPESAH—
AT BAfEAT
| mm|
SWAY BARLINK ZFESAH—-U>Y
FHUERT FilEEtRE
| mm|
WISHBONE DROOP RIL=T
FEFRE TR BB TR
| mm|
NOTES AE
#E [
<) f DIFF. OIL FIAALI WING 914>9
ENGINE IYJY 5% 35|% S S o R
| | | cst ]| |
GEAR RATIO *7Lo% =
HEeEL it

CLUTCH SPRING 7577277

FH Hg§_|
|
CLUTCH SHOE #¥5vyF¥a—
1 BhR
| |
MANIFOLD —KR—IVF
MR éaaﬁl
|
MUFFLER 75—
HE ?#%%l
|
PLUG 7359
KEZE KEE
| |
FUEL 1R
R PREL

pLASTIC[ |
ALLoy [

pLASTIC[ |
ALLoy [

FRONTSHOCKS 00>k S3vJ

FTAEREAL ATEHEN
SPRINGS ATV
O P EBE
REBOUND YNNIV R
B3 [El58
| %)
PRELOAD FJuo—k
THEETE EETAE
| mm |
OILWT. >3voAA)l
L7077 R BEH
COATED | st |
PISTON EXb>
A
LENGTH SvIMR
v K RE
| mm |
NOTES AE
#E ik

REARSHOCKS V7S3vy

[EREREA BRE
SPRINGS ATV
R WE
REBOUND UNRI>R

i [B138
| %)
PRELOAD Jug—Rr
SEETIIER BETER
| mm |
OIL WT. >3avIAA)
B B
| cst |
PISTON EXb>
LENGTH SvYIRR
KR BE
| mm |
NOTES AE
i it

TYRES 51V 5He EwiA
FRONT | REAR

BRAND TS5VR EeHammAg ARG
| I |
TREAD rLY R =54 Ra#L
| I |
COMPOUND IR HewE @WhaYk
| I |
INSERT 14>89—k F&RE =L
| I |
WHEEL e R [
| I |
NOTES AE #FE £33

RESULTS #R 5% ER

QUALIFYING POSITION
FRER UL BEEYE

[ ]

FINAL POSITION
RESKER IR REHER

[ ]

AVERAGE LAP
TSvT RS FHEE

]

BEST LAP A~RZbhS5vT |:| RACE TIME L—251A I:l
TRfERH REEE SRR IA] SRR

SERIOUS ABOUT BACING i
www.team-durango.com © Team Durango Ltd. 2010




704003

*2

Exploded View
310093
210018 o oo
310074 601005
210017 210013
AN 210016 390002
210017 l/
210017 \. 210016 715006
705005
701002 320032
330121 N )
210017J %\ z 705015, g ‘ ‘/ 705005
210017 330108 - / 390001
320032 705005
210016 | 210017 S /t\ 380121 290009
210016 | 210017 / 705015 /@ ‘ 290009
210017 ioot7 602002/*3 o121 ' d 10000
30109
330123 #=200003
601005 210017 /.i/ ’ 240002
715002 240002 602002 /\ T
210018 _ 705001 /" 330073 290003 g% 1 !E’f'
330121 7 1
705015\ Y 709011 310071 Ly 709007 320032
708011, 330114 /705005 330121 310070 R
330121 g 705005 709007
210018 330073 705012 Vo 709007 g - [
# ’7 705002 705005
\‘ 330121 70900
715002, 7050054 701002 §
L] A 70401 \, '
705012 709007 T
S 340012 340016 705002 Y
osot{ P 601004\ .
\.., \ 340016 gy 340016} 330123 340016 310093
330107 '/3400131
240002
330073 & 704024\ LT 705005
715002 340012
715002" o 601004 . .|. 70401 330209
\. ./ 705006 g
330121 715002 330123 705005
330073 0002 704010
240002 320018 704025 320027
715002601004~ 601004 320011 704006 704008
N
TG /330121705012704006 & 715002 T T
340011 .\
33007 709011 320022 705001 704007
270004 715002 Sl 704006
\ 70004 330121
270004 3300738
340010 k 340009 7415002 210022 310063
270004 704022& 704028 P 01004 ‘
310084\,
601003
31009 704028 340046 N\ \e\
601003\
/330087 o 0022\\ L)
704024 704007 310084 320010
701002 *
/\ 3 \\
- = T 330122 330133 ™
7osoozto-- 701004=, 705011 320027 390069 701012\ 330070
330081 310098 330004 /- 1/330121
330075 704028 709011 715002
330097 7010054 705012 - 705022 330073
‘ L] 330104 \. [}
330117
-~ 530122 330121 Soh07a 320028 705012 i /330103
330122 o < T 330110 330121
~ud 705022 210020 330121
330111/_' ‘ 704006 704028 310066 2})018 \/
— /
. 930028 715002 310059 T /-
K 330101 330122 330073
330112 "-.~ 715002 701009
310065 ‘/ 715002
230018
330122 g
330084 /
L) 330122 330076
’ 330082
330099 4 - - BL000EN
705015 330131
230018 ’
330083 330089
310058
330121
/ 310043
330088 ‘ $/330121
330100—g

.38.

e

(A7)
dlll'ﬂ”ﬁﬂ



704009

704006 290002
g 7o4oog¢1 T

290002

290002

704003

T/

2o
330122

290002

\‘ 290002
270002
310159 10160

G"'

310161
310157 709015
8010 Q 270002 SI0IS 310040 480002
10988 709020 /
704003 320014 8 . A <rl
\ 705005 N . f\ 320019
i B .} 709020
W 704037
S 705012
220004, 004 704037 T“
705006 s2q02
715002( /320027 5002
o 220004 . 715002
704009 220004, 320021
290006 A

705012
330071 32002 1 5002

‘ 704022
320012 290006 - ot B,
320028
704003 ?70 4026 705011 r 330078 705002 00
330086 $ $,310003 704024
714024
701004
; 320028 320027_,..- 704022 /
320027 i 330079
704013 _.-ﬁ
o) 704009
701005 1 0084 u
704 09
\7 704009
10093

330075 ﬁ 30074 705012 310046210022
» % o500
274 = .\ 705002 "ﬁ 330122

lw_..-/ 310I
i Na 330101

330121 330133

21 0022

/

0 » = 330104

601 003

701004 601003

330118
.\ 330122/‘ / 330105, 709011 705002
704028 —— /'5\3.007
330072 70501 2
320030

LN - 3301 21 0102
71 5002 7 50 i~
704006 RS 705005 310059 2 10020
|
320032 SI00s 210018 33012;09011
708002 709023 f /.
2028 3 0065 330073
/l 310062 701 oog/‘ 705014

320030 70500241,

0051
210025 310062 -
330121 320040 p 33012330122
330133 OO0
330121 210025 ‘/
¥ 510006 330122 601005
20017 e 709022
705003 705001 701003 S \ o
210025 210029 e
210025

310087, “/
320016
310062
31 0051 704007
¥ 0062 T 704004

704006
4
T

704006

Y

310043
320015
210025
210029 704004 705002
320031 704014 310083
210018 N
210029 270003 AN
705013 ‘ 210016 S
330106 210017 X ﬁl
704003
330076 AN 210017, @ 709022 N
1 \- 602003
701003\f 330119 270003 270003 210017, 210017
/o | 320027 2100\1 210015
701007 210016 = 210017
M 601005 - 320031 T N T / 210017
701003 lo/ /709022 R N 210016\ . !
o 210028 270003 705001 0 210017 .\ 210017
/I T~ Q/ 705001 602003, 210017
709022
330106 310087 704003 O 210018, @ ! o017
310082

704003

A .39. dllg}'ﬂaﬂqﬂ




Parts List-Standard Parts

Parts#

TD210016
TD210017
TD210018
TD210019
TD210020
TD210021
TD210022
TD210023
TD210024
TD210025
TD210026
TD210027
TD210028
TD210029
TD210030
TD220004
TD230015
TD230016
TD230018
TD240002
TD260003
TD260004
TD270002
TD270003
TD270004
TD290002
TD290003
TD290004
TD290005
OUTER)

TD290006
TD290007
TD290009
TD310040
TD310043
TD310046
TD310051
TD310057
TD310058
TD310059
TD310062
TD310063
TD310064
TD310065
TD310066
TD310070
TD310071
TD310074
TD310084
TD310087
TD310090
TD310092
TD310093
TD310098
TD310157
TD310159
TD310160
TD310161
TD320010
TD320011
TD320012
TD320014
TD320015
TD320016
TD320017
TD320018
TD320019
TD320022
TD320027
TD320028
TD320030
TD320031
TD320032
TD320091
TD330069

Description

DIFF HOUSING SET
DIFF GEAR & SHAFT SET

DIFF OUTDRIVE SET (FRONT & REAR)

DIFF OUTDRIVE SET (MID)

FRONT DRIVESHAFT SET (1 PAIR)

REAR DRIVESHAFT SET (1 PAIR)

MID DRIVESHAFT SET (FRONT OR REAR)
COMPLETE DIFF SET (FRONT OR REAR)
COMPLETE DIFF SET (CENTRE)

BRAKE SHAFT & LINK SET

DIFF SEAL SET

DRIVESHAFT COUPLING SET (FRONT OR REAR)
WHEEL HEX SET (1 PAIR)

BRAKE SCREW & SPRING SET

DRIVESHAFT COUPLING SET (MID DRIVESHAFT)
REAR STIFFENER MOUNTING SET

FRONT SHOCK SET (1 PAIR)

REAR SHOCK SET (1 PAIR)

SHOCK O-RING SET (4 SHOCKS)

SERVO HORN & STEERING PARTS SET

HUB BEARING SET

CENTRELINE TRANSMISSION BEARING SET
CLUTCH AND FLYWHEEL FITTINGS SET

FUEL TANK MOUNTING HARDWARE SET
STEERING PLATE FITTINGS SET

AIR FILTER SET

THROTTLE & BRAKE LINK HARDWARE SET
FUEL TANK SET

AIR FILTER ELEMENT SET (4 pcs INNER & 4 pcs

EXHAUST MOUNTING SET (FRONT)
FUEL TANK PARTS SET
RECEIVER BOX RUBBER PARTS
ENGINE MOUNT

WHEEL NUT (4pcs)

GEAR BEARING TUBE

BRAKE DISK 32MM (2pcs)
SHOCK BOOT FRONT (2pcs)
SHOCK BOOT REAR (2pcs)

CVD BOOT (4pcs)

BRAKE PAD (4pcs)

MID DRIVESHAFT (1pc)

REAR DRIVESHAFT (1pc)

WHEEL AXLE (1pc)

FRONT DRIVESHAFT (1pc)
BRAKE LINKAGE TIE ROD
THROTTLE LINKAGE TIE ROD
DIFF RING GEAR 43T (1pc)
INPUT GEAR (1pc)

WHEEL HEX PIN (10pcs)

SPUR GEAR 48T (1M)

MID SHAFT SNAP RING (10pcs)
GEARBOX SET

FUEL LINE (300mm)

CLUTCH BELL 13T

CLUTCH SPRING 1.0mm (3pcs)
FLYWHEEL

CLUTCH SHOE (3pcs)

CHASSIS PLATE (5mm)

FRONT BULKHEAD (RIGHT)
REAR BULKHEAD (LEFT)

REAR BULKHEAD (RIGHT)

MID DRIVE HOLDER FRONT

MID DRIVE HOLDER REAR

MID GEAR PLATE

RADIO PLATE

ENGINE MOUNT MEMORY PLATE
FRONT BULKHEAD (LEFT)
PLASTIC CHASSIS STIFFENER SET
BUMPER, BODY MOUNT & WING MOUNT SET
SIDE & MUD GUARD SET

FUEL TANK CAP SET

RADIO BOX & GEAR GUARD SET
REAR BRAKE BOLT GUIDE
SUSPENSION MOUNT ALUMINIUM FF

Parts#

TD330070
TD330071
TD330072
TD330073
TD330074
TD330075
TD330076
TD330078
TD330079
TD330080
TD330081
TD330082
TD330083
TD330084
TD330086
TD330087
TD330088
TD330089
TD330097
TD330099
TD330100
TD330101
TD330102
TD330103
TD330104
TD330105
TD330106
TD330107
TD330108
TD330109
TD330110
TD330111

TD330112
TD330113
TD330114
TD330115
TD330116
TD330117
TD330118
TD330119
TD330120
TD330121
TD330122
TD330123
TD330131
TD330132
TD330133
TD330204
TD330209
TD340009
TD340010
TD340011
TD340012
TD340013
TD340015
TD390001
TD390006
TD390007
TD390014
TD390016
TD390017
TD390028
TD402002
TD480002
TD490005
TD510006
TD601002
TD601003
TD601004
TD601005
TD601007
TD602002
TD602003
TD701002
TD701003
TD701004
TD701005

Description

SUSPENSION MOUNT ALUMINIUM FR
SUSPENSION MOUNT REAR LEFT
SUSPENSION MOUNT RF

PIVOT BALL A-TYPE

ANTI-ROLL BAR BALL (4pcs)
ANTI-ROLL BAR PIVOT BALL
SUSPENSION ARM BUSHING (4pcs)
SUSPENSION MOUNT REAR RIGHT
REAR SUSPENSION PLATE

SHOCK BODY ALUMINIUM FRONT
SHOCK CAP ALUMINIUM

SHOCK PRELOAD NUT & O-RING (PAIR)
SHOCK SEAL CAP (1pc)

SHOCK BODY ALUMINIUM REAR
REAR SHOCK TOWER

FRONT SHOCK TOWER

SHOCK SPRINGS: REAR BLUE (2pcs)
SHOCK SPRINGS: FRONT BLUE (2pcs)
SHOCK DIAPHRAGM (4pcs)

SHOCK SEAL O-RING (8pcs)

PIVOT BALL G-TYPE

SHOCK MOUNT (2pcs)

TURNBUCKLE 64mm (2pcs)
TURNBUCKLE 48mm (2pcs)

HINGE PIN INNER 59mm (2pcs)

HINGE PIN REAR OUTER (2pcs)
KINGPIN (2pcs)

TURNBUCKLE 60mm (2pcs)
TURNBUCKLE 33mm (1pc)

PIVOT BALL E-TYPE (2pcs)

FRONT SHOCK SHAFT (2pcs)

SHOCK PISTON WASHER (10pcs)
REAR SHOCK SHAFT (2pcs)
TURNBUCKLE 18mm (1pc)
TURNBUCKLE 42mm (1pc)

PIVOT BALL I-TYPE (2pcs)

PIVOT BALL J-TYPE (2pcs)

FRONT SUSPENSION ARMS

REAR SUSPENSION ARMS

STEERING KNUCKLES (LEFT & RIGHT)
REAR HUB CARRIER SET (0 & 1 DEGREE)
PLASTIC BALL ENDS

PLASTIC SHOCK PARTS & SHIMS
PLASTIC THROTTLE LINK & TRANSPONDER HOLDER
C-HUBS 10 DEGREES (LEFT & RIGHT)
C-HUBS 14 DEGREES (LEFT & RIGHT)
SUSPENSION MOUNT INSERT SET
ANTI-ROLL BAR FRONT 2.6mm
ANTI-ROLL BAR REAR 2.6mm
STEERING POST (1pc)

SERVO SAVER NUT (1pc)

STEERING PLATE

STEERING ARM SPACER (2pcs)
SERVO SAVER SHAFT

SERVO SAVER SPRING

ANTENNA TUBE & CAP (1pc)

THREAD LOCK

BODY CLIP (10pcs)

ALLEN KEY SET (1.5, 2.0, 2.5, 3.0mm)
CABLE TIE (10pcs)

GEAR GREASE

TURNBUCKLE WRENCH 4&5mm
DNX408 CLEAR BODY SET

REAR WING BLACK

DNX408 DECAL SHEET

WHEEL RIM WHITE (2pcs)

BALL BEARING : 4PCS (5x10x4mm)
BALL BEARING : 4PCS (10x15x4mm)
BALL BEARING 6x10x3mm (4pcs)
BALL BEARING 8x16x5mm (4pcs)
BALL BEARING 12x18x4mm (4pcs)
BALL BEARING FLANGED 4x7x2.5mm (2pcs)
BALL BEARING FLANGED 8x14x4mm (2pcs)
SETSCREW M3x4mm (10pcs)
SETSCREW M3x5mm (10pcs)
SETSCREW M3x3mm (10pcs)
SETSCREW M3x10mm (10pcs)

A/ 777772
Iy crrvigar,



Parts#

TD701009
TD701012
TD704003
TD704004
TD704006
TD704007
TD704009
TD704010
TD704013
TD704014
TD704019
TD704020
TD704022
TD704024
TD704025
TD704026
TD704027
TD704028
TD704037
TD704046
TD705001
TD705002
TD705005
TD705006
TD705010
TD705011
TD705012
TD705013
TD705014
TD705015
TD705016
TD705022
TD709007
TD709011
TD709015
TD709019
TD709020
TD709022
TD709023
TD712002
TD715002

Description

SET SCREW M4x5mm (10pcs)

SET SCREW M4x12mm (10pcs)

FLAT HEAD HEX CS SCREW M3x12mm (10pcs)
FLAT HEAD HEX CS SCREW M3x6mm (10pcs)
FLAT HEAD HEX CS SCREW M3x8mm (10pcs)
FLAT HEAD HEX CS SCREW M3x10mm (10pcs)
CAP HEAD HEX SCREW M3x10mm (10pcs)
FLAT HEAD HEX CS SCREW M2.5x5mm (10pcs)
FLAT HEAD HEX CS SCREW M3x14mm (10pcs)
FLAT HEAD HEX CS SCREW M3x20mm (10pcs)
CAP HEAD HEX SCREW M2.5x6mm (10pcs)
CAP HEAD HEX SCREW M2.5x8mm (10pcs)
CAP HEAD HEX SCREW M3x12mm (10pcs)
CAP HEAD HEX SCREW M3x16mm (10pcs)
CAP HEAD HEX SCREW M3x40mm (10pcs)
CAP HEAD HEX SCREW M3x5mm (10pcs)

CAP HEAD HEX SCREW M3x6mm (10pcs)

CAP HEAD HEX SCREW M3x8mm (10pcs)
FLAT HEAD HEX CS SCREW M4x12mm (10pcs)
FLAT HEAD HEX CS SCREW M2x5mm (10pcs)
BUTTON HEAD HEX SCREW M3x6mm (10pcs)
BUTTON HEAD HEX SCREW M3x8mm (10pcs)
BUTTON HEAD HEX SCREW M3x10mm (10pcs)
BUTTON HEAD HEX SCREW M3x5mm (10pcs)
BUTTON HEAD HEX SCREW M3x25mm (10pcs)
BUTTON HEAD HEX SCREW M3x14mm (10pcs)
BUTTON HEAD HEX SCREW M3x18mm (10pcs)
BUTTON HEAD HEX SCREW M3x22mm (10pcs)
BUTTON HEAD HEX SCREW M3x20mm (10pcs)
BUTTON HEAD HEX SCREW M3x16mm (10pcs)
BUTTON HEAD HEX SCREW M2.5x8mm (10pcs)
BUTTON HEAD HEX SCREW M4x18mm (10pcs)
SERVO WASHER ALUMINIUM 6x3x0.5mm
PIVOT BALL BUSHING (10pcs)

DISTANCE SHIM 5x7x0.2 (10pcs)

CLUTCH SHOE SHIM 2.6x6x0.5mm (3pcs)
COUNTERSUNK WASHER M4 (4pcs)

SHIM 8.0x10.0x0.1mm (10pcs)

SHIM 13.0x16.0x0.1mm (10pcs)

PIVOT BALL BUSHING : CONICAL 7x3x2mm (10pcs)
LOCKNUT M3: STANDARD (10PCS)

Parts List-option Parts

Parts#

TD230014
TD230019
TD230020
TD230021
TD290008
TD310158
TD320034
TD320037
TD320038
TD320039
TD330085
TD330182
TD330183
TD330184
TD330185
TD330186
TD330187
TD330188
TD330189
TD330190
TD330191
TD330192
TD330193
TD330194
TD330195
TD330196
TD330197
TD330198
TD330199
TD330200
TD330201
TD330202
TD330203
TD330205
TD330206
TD330207
TD330208
TD330210
TD340014
TD340017
TD340018
TD340026
TD510008

A41.

Description

ANTI-ROLL BAR TUNING SET FRONT
SPRING TUNING SET FRONT (8 PAIRS)
SPRING TUNING SET REAR (8 PAIRS)
ANTI-ROLL BAR TUNING SET REAR
EXHAUST SUPPORT SET (MANIFOLD)
CLUTCH BELL 14T

ALUMINIUM FRONT STIFFENER
ALUMINIUM REAR STIFFENER
CARBON FIBRE MID GEAR PLATE
CARBON FIBRE RADIO PLATE

SHOCK MOUNT SHIM ALUMINIUM (4pcs)
PIVOT BALL A-TYPE ALUMINIUM (2pcs)
PIVOT BALL C-TYPE ALUMINIUM (2pcs)
CARBON FIBRE SHOCK TOWER FRONT
CARBON FIBRE SHOCK TOWER REAR
SHOCK MOUNT TITANIUM (2pcs)
SHOCK SPRINGS: FRONT BLACK (2pcs)
SHOCK SPRINGS: FRONT GREY (2pcs)

SHOCK SPRINGS:
SHOCK SPRINGS:

SHOCK SPRINGS

FRONT GREEN (2pcs)
FRONT ORANGE (2pcs)

: FRONT RED (2pcs)
SHOCK SPRINGS:
SHOCK SPRINGS:
SHOCK SPRINGS:

FRONT YELLOW (2cps)
FRONT WHITE (2pcs)
REAR BLACK (2pcs)

SHOCK SPRINGS: REAR GREY (2pcs)

SHOCK SPRINGS: REAR GREEN (2pcs)

SHOCK SPRINGS: REAR ORANGE (2pcs)

SHOCK SPRINGS: REAR RED (2pcs)

SHOCK SPRINGS: REAR YELLOW (2pcs)

SHOCK SPRINGS: REAR WHITE (2pcs)

ANTI-ROLL BAR FRONT 2.0mm

ANTI-ROLL BAR FRONT 2.2mm

ANTI-ROLL BAR FRONT 2.4mm

ANTI-ROLL BAR FRONT 2.8mm

ANTI-ROLL BAR REAR 2.0mm

ANTI-ROLL BAR REAR 2.2mm

ANTI-ROLL BAR REAR 2.4mm

ANTI-ROLL BAR REAR 2.8mm

SERVO SAVER ARM ALUMINIUM

ALUMINIUM SERVO MOUNT SET (STEERING SERVO)
ALUMINIUM SERVO MOUNT SET (THROTTLE SERVO)
SUSPENSION ARM BUSHING ALUMINIUM (4pcs)
WHEEL RIM YELLOW(2pcs)

A/ 777772
Iy crrvegar,



T~

Iy crrvigar,



Team Durango Ltd

Team Durango Ltd is registered in Derbyshire,
England, UK

Internet:
www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all
associated material are copyright © Team Durango
Ltd. No part of this owner’s manual or associated
material may be reproduced or distributed in any
medium or media without the express, written
permission of Team Durango Ltd.

Team Durango Ltd

Team Durango Ltd is in Derbyshire, England,
Grof3britannien registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehérige
Material unterstehen dem Copyright Team Durango
Ltd.

Kein Teil dieser Bauanleitung, oder dazugehériges
Material darf weder kopiert, oder in jegliches Medium
vertrieben werden, ohne die schriftliche Zustimmung
von Team Durango Ltd.

Team Durango Ltd

Team Durango Ltd & E2{¥Ff : Derbyshire, England,
UK

T JYA bk
www.team-durango.com
support@team-durango.com

AEOARIIEFERICEIYRESNLTLET,

2&%%) RNED—EB FE 1= I& £ &} & Team Durango Ltd
IZ&k

EEOFAIELICENEH I SIFEELLFES,

Team Durango ##%1{5 5

Team DurangoffJBx 5 Hili:: Derbyshire, England, UK
(LS EPSE

www.team-durango.com
support@team-durango.com

AP S HMHKEEANE, KA HTeam
Durangofii 5. AK%:Team Durangoifn], ZX |l DIfT
far e T %k

T~

Iy crrvegar,



2l

www-te a m = d “ ra n g n- c 0 m All rights reserved. © Copyright Team Durango 2011.



